	Author
	Regimen
	N. pts
	Treatmen response (%)
	Survival rates
	Med F/U (mo)

	Gertz 2004
	Rituximab 375mg/m2/weekly, 4 consecutive weeks
	35
	ORR 31.4% 

MRR 0%
	PFS NR 

OS 71.4%
	NR

	Treon 2001
	Rituximab 375mg/m2/weekly
	30
	ORR 60%

MRR 27%
	mPFS 8 mo
	NR

	Treon 2011
	Bendamustine + Rituximab or ofatumumab: B 90 mg/m2 IV on days 1, 2 total 6 cycles with R 375 mg/m2 IV on day 1 or 2 every 4 weeks or ofatumumab 1g IV on day 1
	30
	ORR 83.3%

MRR 83.3%
	NR
	7.5

	Tedeschi 2015
	Rituximab 375 mg/m2 day 1 and Bendamustine (50-90 mg/m2) days 1 and 2 every 28 days
	71
	ORR 80%

MRR 75%
	NR
	19

	Tedeschi 2013
	R + Fludarabine + Cyclophosphamide: R 375 mg/m2 IV on day 1, fludarabine 25 mg/m2, cyclophosphamide 250 mg/m2 IV on days 2-4, every 28 days, total 6 cycles
	40
	ORR 80%

VGPR 33%
	mEFS 77 mo
	51

	Paludo 2017
	DRC: D 20mg IV followed by R 375mg/m2 IV on day 1. C 100mg/m2 bid on days 1-5. Repeated treatment every 21 days
	50
	ORR 87%

MRR NR
	mPFS 32 mo
	NR

	Ghobrial 2010
	Bortezomib + R: Bortezomib 1.6mg/m2 on days 1, 8, 15, every 28 days for 6 cycles, R 375mg/m2/weekly IV on cycle 1 and 4
	37
	ORR 62.2% 

MRR 86.5%
	1yr PFS 58% 

1yr OS 94%
	16

	Treon 2015
	Ibrutinib: 420mg daily
	63
	ORR 90.5%

MRR 73.0%
	2yr PFS 69.1% 

2yr OS 95.2%
	NR

	Dimopolous 2017
	Ibrutinib: 420mg daily
	31
	ORR 90%

MRR 71%
	18mo PFS 86%

18mo OS 97%
	18.1 mo

	Treon 2008
	daily thalidomide (200 mg for 2 weeks, then 400 mg for 50 weeks) and rituximab (375 mg/m(2) per week) dosed on weeks 2 to 5 and 13 to 16.
	25
	ORR 72%

MRR 64%
	mPFS 38 mo
	NR

	Treon 2009
	R + Lenalidomide: 48 weeks of lenalidomide 25 mg/day PO for 3 weeks and then1week off along with R 375 mg/m2/wk IV dosed on weeks 2 to 5 and 13 to16
	16 
	ORR 50%

MRR 25% 

	PFS 25%
	31.3

	Treon 2014
	KRD: carfilzomib 20mg/m2 IV for 1st cycle, then 36mg/m2 for 2nd cycle and beyond) + R 375mg/m2 on days 2 and 9 every 3 weeks for 6 cycles + D 20mg IV on days 1, 2, 8, and 9
	31
	ORR 87.1%
MRR 67.7% 

	PFS 64.5% 

OS 100%
	15.4

	Ghobrial 2014
	Everolimus: 10mg daily
	50
	ORR 70%

MRR 42% 
	12mo PFS 62%
	11.5

	Ghobrial 2015
	Everolimus+Bortezomib+R (phase I): everolimus 5 or 10 mg with R at 375 mg/m2 or with R and bortezomib at 1.3 or 1.6 mg/m2 for the phase I. Everolimus+Bortezomib+R (phase II): Everolimus 10mg daily, bortezomib 1.6mg/m2 IV weekly on days 1, 8, 15 ever 28 days, and R IV 375mg/m2 weekly on days 1, 8 15, 22 every 28 days in cycle 1 and 4 only.
	46
	ORR 87%

MRR 50%
	2yr PFS 42%
	15

	Ghobrial 2010
	perifosine 150 mg daily
	37
	ORR 35%

MRR NR
	mPFS 13 mo
	NR

	Ghobrial 2012
	enzastaurin 250 mg twice daily after a single loading dose (day 1, cycle 1) of 375 mg 3 times daily for 8 cycles of 28 days each
	42
	ORR 38%
	NR
	NR

	Kahl 2010
	idelalisib at 150 mg twice daily
	4
	ORR 62%
	NR
	NR


B: Bendamustine; R: rituximab; D: dexamethasone; C: cyclophosphamide; K: carfilzomib; ORR: overall response rate; MRR: major response rate; VGPR: very good partial remission; PFS: progression free survival; OS: overall survival; mPFS: median progression free survival; EFS: event free survival; NR: not reported
